pills

ceutical Input and
Elimination from Local Sources

Pharmaceutical residues
in the aquatic system
— a challenge for the future

Insights and activities of the
European cooperation project PILLS

A European partnership project of:

Emschergenossenschaft (DE), Waterschap Groot Salland (NL),
Centre de Recherche Public Henri Tudor (LU), Eawag (CH), Glasgow
Caledonian University (UK) and Université de Limoges (FR)

Investing in Opportunities

EMSCHER

GENOSSENSCHAFL))D

oooooooooo




PREFACE AND AUTHORS

This summary is designed to give a brief overview about the work of
6 partner institutions from 6 European countries that have worked
together for nearly 5 years on potential solutions concerning the eli-
[...]
is expected to be less important than the (general) hospital contri-
bution. This expectation is further supported by considering that a

moderate cytotoxic and mutagenic effects. In all other tests raw
municipal waste water, effluent of municipal waste water and raw
hospital waste water from different locations had moderate or high
toxic effects. Municipal waste water had a higher toxic effect on
scuds than hospital waste water. In other tests hospital waste water
was in comparison to municipal waste water more toxic to algae and
to bacteria. Furthermore, hospital waste water had a higher estroge-
nicity than the tested municipal waste water.



Pharmaceuticai Input and
Efimination from Locai Sources

pills

Endpoints Raw municipal Effluent of municipal Raw hospital
wastewater wasteland treatment plant wastewater

Viability of cells

Estrogen effects (EE2 equivalent) _ 43 ng/L

Mutagenic effects

Antibiotic effects

Inhibition of luminescence 33.85 fold

(concentration Factor EC50)

Inhibition of algae photosynthesis

(concentration Factor EC50)

Inhibition of algae growth rate

Mortality of scuds

Samples of different locations tested different institutions. Evaluation ist performed on average values. Color codes:

Cell viability in the cytotoxicity test EC values based on other values ( change
of effect compared to
(according DIN EN ISO 10993-5) expert judgment negative control)
no negative effects 81-100 % EC50 > 100 <5%
weak or moderate effects 61-81% 20 < EC50 < 100 5-20%
l Strong effects 0-60 % EC50 < 20 >20 %

Table 1: Toxicity potential of hospital waste water and municipal waste




Though, some in vitro bioassays can measure the effects of all sub-
stances in an environmental sample with the same mode of action,
e.g. estrogenic substances. But, the detected toxicity effects can-
not be related to individual chemical compounds. The toxicity tests
therefore don’t allow conclusions neither on the toxicity of specific
single substances nor on the toxicity of the mixture of pharmaceu-
ticals or other compounds. Some bioassay results showed a high
variability which may be related to the highly variable nature of the
composition of hospital waste water and the different source from
other waste water treatment plants. The variable composition of hos-
pital waste water and the dilution effects in municipal waste water
may also be the reason for the higher toxicity of hospital waste water
when compared to municipal waste water.

Antibiotic resistant bacteria in hospital waste water

Both, the quantity of antibiotic resistant integrons (representing the
importance of antibiotic resistance in an environment independently
of the quantity of bacteria) and the proportion of bacteria harbouring
a resistant integron in the same sample (the relative abundance)

were measured. Figure 4 shows the range of the measured concen-
trations of resistant integrons and the proportion of bacteria with re-
sistant integrons in hospital waste water, in a domestic waste water
and in two rivers. The variations in the measured values of hospital
waste water were probably due to the different hospital practices,
configurations, sizes, etc. A similar variability was observed for the
relative abundance. As antibiotic resistant integrons are embedded
on mobile genetic elements generally present in further copies, the
relative abundance can be higher than 100%. Specialised medical
centres with geriatric and psychiatric activities were not sources of
bacteria harbouring resistant integrons.

The elevated concentrations and relative abundance of hospital ef-
fluents (5 to 390%) when compared to the investigated rivers (0.6 to
1.9%) showed that the hospitals are a potential source of multidrug
resistant bacteria. Furthermore, with regards to the relative abun-
dance found in municipal waste water (13%) hospital effluents can
be seen as a hotspot for antibiotic resistant bacteria.

Rivers

Hospital wasteiwater

Municipal wastewater

1,0E+05 1,0E+06  1,0E+07  1,0E+08

Municipal wastewater
Rivers

Hospital wastewater

1,0E+09

Concentration of antibiotic resistance integrons per litre

I 1
1,0E+10  1,0E+11 1,0E+12  1,0E+13

I
0 50 % 100 % 150 % 200 %

I I
250 % 300 % 350 % 400 %

Proportion of bacteria with antibiotic resistance integrons

Figure 4: Concentration of antibiotic resistance integrons and proportion of bacteria with antibiotic resistance
integrons in hospital waste water in comparison to municipal waste water and river water



INVESTIGATED PILOT FACILITIES

pills

Pharmaceuticai Input and
Efimination from Locai Sources

German pilot facility

Germany: Marienhospital Gelsenkirchen

The German pilot plant receives waste water from the Marienhos-

pital Gelsenkirchen, a typical hospital for a big German city with a

wide range of services. This hospital has around 580 beds, about

1,150 employees and approx. 25,000 in-patients and 50,000 out-
patients per year.

The pilot plant at Marienhospital Gelsenkirchen was designed for
maximum inflow of 25 m3/hour and an average inflow of 200 m?/
day. As the rainwater flow from the previously mixed discharge was
disconnected, the full-scale treatment facility is provided mainly with
concentrated hospital waste water. The waste water pilot plant con-
sists of a biological waste water treatment in a membrane bioreactor
(MBR) and subsequent full-scale waste water advanced treatment
by ozonation and powdered activated carbon addition (with post-
treatment by sand filtration). The pilot plant has the permission to
discharge the treated water into an open water body close to the
hospital.

The treatment facility is located in its own separate building behind
the hospital, designed to stay in place and operate even after the
completion of PILLS, offering the option to continue both with re-
search activities and follow-up projects. The facility is operated by
the Emschergenossenschaft.

The Netherlands: Isala Clinics

The Isala clinics in Zwolle are situated at two locations:
Weezenlanden and Sophia. Currently, the location Sophia is exten-

ding in order to concentrate all departments at one location and
Weezenlanden will ultimately be closed. Isala is the 5th largest non-
academic hospital in the Netherlands. It employs 5,700 people, has
1,076 beds, 470,000 polyclinic visits and 40,000 hospitalisations
per year. In recent years Isala developed more and more highly spe-
cialised functions.

Dutch pilot facility

With an hourly average design flow of 10 m%h the pilot plant at
Isala should treat in average 240 m3 per day. The facility is on a
site in the neighborhood of the hospital and operates as a full-scale
plant for the complete waste water flow. The pilot plant consists of
a biological waste water treatment in a membrane bioreactor and a
subsequent full-scale granulated activated carbon filtration. Post-
treatment by ozone oxidation, UV/H,0, oxidation unit and reverse
osmosis filtration have been investigated at pilot scale. The permis-
sion for the treatment facility is asking for discharge of the treated
waste water back into the sewer system. The partner in charge for
the operation is the Waterschap Groot Salland.

Switzerland: Cantonal Hospital of Baden

The cantonal hospital of Baden is a typical, regionally important
general hospital in Switzerland with 346 beds serving more than
250,000 inhabitants in a decentralized area. In 2009, there were
126,328 “days of care”. The whole range of medical services is of-
fered. Around two thirds of the X-rays that were carried out were
performed on out-patients.

In 2009, 203,368 m3 of water was used in total, of which 84,987 m3
(233 m2 per day) in the main hospital wing that hosts patients, where
pharmaceuticals are excreted. At this location, the waste water from
the restaurant is included, but not that from the laundry facility.

The Swiss pilot plant constructed and investigated by Eawag, was
completely funded via national funds but operated during the PILLS
project and thus contributed to the joint work. It was located in base-
ment rooms of the hospital, designed for temporary operation, trea-
ting partial flows of the hospital waste water.



Germany Luxembourg Switzerland

The Netherlands

Schematic illustras

Average inflow
per day

A
1
1

" Influent Coarse screening : '
L 1,2me :—}[ Amm J—}[ Membrane Bioreactor (ME

E Influent E_’[Coarse screening J_}[ Membrane Bioreactor (ME
" 1-3m3 ) 2mm |

’ A
1
1

Influent ! Coarse screening : '
200m® 1 [ 2mm J_}[ Membrane Bioreactor (ME

pm———

A
1
1

' Coarse screen 6 mm i |
 Influent ;__y 10 10m¥hy | Membrane Bioreactor (M
1 240m3 Fine screen 0,5mm

Pre-treatment Main Biological treatme



lion of the pilot plants

4 . ) l' """"""" \l

| Powdered activated i |

. carbon ) ' Effluent:

( . A A ' public sewer !

R) > . Ozonation | > | Moving bed >, system
- N\ bioreactor : !

— Tio, / UV —> J—PE E

\_ ) N e, e, e, e, e e = ’

(~ ) oo T TTTTTTTTT M

——>»| Reversed Osmosis > | :

\ J ! Effluent: !

( o h ! public sewer |

R) —H—» \ UV irradiation ) }i system i
r N\ : :

—»| Ozonation/ H,0, > :

\_ ) |\ _____________ II

. X : :

: 3\ ! Effluent: !

';R) > . Ozonation )_} Sand ! Water body !
( : N filtration ' '

| Powdered activated | ) I

. carbon (PAC) | J E :

o ( w , — o

. LN Ozonation L | GAC ! Effluent I
R L ) : public sewer '
omh vated Y1mh (UV/Y1m¥h (" ) ! system !

mh [ Granulated Activated | aac Ly | :

. Carbon (GAC) | Y, ! :

nt Advanced treatment Post-treatment



Swiss pilot facility

The main biological treatment comprises an MBR. Ozonation, oxi-
dation with UV/TiO, and powdered activated carbon addition were
investigated for the treatment of the MBR permeate. As a final step,
a biological post treatment in @ moving bed bioreactor was included
to reduce oxidation by-products.

Luxemburg: Centre Hospitalier Emile Mayrisch (CHEM)

The Public Research Centre Henri Tudor built a pilot plant at the
hospital Centre Hospitalier Emile Mayrisch (CHEM). In total the CHEM
has 640 beds and 360 beds are located at the hospital that was
investigated in Esch-sure-Alzette.

The pilot plant treated partial flows of the hospital waste water and
was designed for only temporary operation hosted in a container clo-
se to the hospital. The main biological treatment consists of an MBR.
Two advanced oxidation processes UV/H,0,, 0/H,0,) and reverse
osmosis were used to treat the MBR permeate.

Al pilot plants are characterised by a combination of technologies,
which has the objective of eliminating the largely persistent residues
of medicinal products in addition to the biodegradable substances
and nutrients. For this reason conventional waste water treatment
processes are applied in the PILLS plants which are complemented
by advanced techniques.

Characteristic of each design is that the core technology comprises
membrane bioreactor (MBR) followed by advanced physical-che-
mical (UV, Ozone, Activated Carbon, advanced oxidation processes,
reverse osmosis) treatment methods.

The performance of the pilot installations is evaluated in terms of
removal efficiencies for pharmaceutical substances, the ‘classical’
parameters (COD, BOD, N, P) as well as the energy consumption.
Further performance evaluation with regard to ecotoxicity and anti-
biotic resistance are described, too.

Luxemburg pilot facility



pills

Pharmaceuticai Input and
Efimination from Locai Sources

ADVANCED WASTE WATER TREATMENT
— THE TECHNIQUES

Ozone

0Ozone is an oxidant used widely for the disinfection of drinking water
but can also be used for waste water polishing. The ozone dosages
applied in post treatment of waste water will result in the formation
of oxidation products. These products can be toxic or persistent to
biodegradation.

Advanced Oxidation Processes

Advanced Oxidation Processes (AOPs) are combined processes
aiming mainly at formation of the hydroxyl radical (OHe). The OH-
radicals are strong non-selective oxidants. They can oxidize pharma-
ceuticals but also other organic compounds. Formation of oxidation
products is expected and should be researched with respect to their
toxicity and biodegradability. The AOPs investigated for advanced
waste water treatment are UV/Ozone, UV/H,0,, Ozone/H,0,, Fenton
reactions and UV/TiO,. In general, it is expected that the addition of
H,0, to the ozonation unit will result in only a slightly higher removal
of pharmaceuticals.

UV/0zone and UV/H,0,

The UV-light is used for the disinfection of drinking water or waste
water. To oxidise compounds UV is used in combination with ozone
or H,0, to produce OH-radicals. These AOPs are comparable to the
ozone/ H,0, process. Therefore the costs of both processes might be
most important for the optimal choice.

Fenton reactions ((UV)/ H,0,/Fe?* or Fe**)
The use of a catalyst (iron) in appropriate environmental conditions
can intensify the hydroxyl radical yield.

UV/TiO,

The TiO, photocatalyst is activated by UV light. The use at ambient
temperature and pressure represents a particular advantage of this
AOP process. One of the challenges of this method is the separation
of the particulate catalyst from the treated waste water.

Activated carbon

In the treatment with activated carbon, the contaminants are sor-
bing to the surface of the carbon. Either powdered activated carbon
(PAC), or activated carbon filtration (the filter consisting of granular
activated carbon, GAC) is used. This technology is well known for the
purification of drinking water.

Reverse osmosis

In reversed osmosis (RO) the pharmaceuticals are hold back by a
dense membrane. The permeate of the MBR was used as feed for
the reverse osmosis membrane installation.

Oxidation with ferrate
Ferrate (Fe(Vl)) can be used to oxidize micropollutants. Experiments
were performed with model waste water and real waste water.




ASSESSING THE APPROACHES

All initiatives of the partners aimed at practical outcomes to achieve
optimized treatment results while maintaining a good cost-benefit. It
was clear from the start of the project that contributions to European
environment policy should not only consider waste water treatment
outcomes but potential impacts on other media, too, such as ener-
gy consumption, waste and transformation products, operation and
simply suitability.

Different assessment methods evaluating the individual advanced
treatment techniques of the pilot plants are:

Performance in reducing pharmaceutical concentrations

The respective plant configurations and advanced treatment pro-
cesses are compared with regards to their purification efficiency.
This research will show which method is best suited in the respec-
tive situation to eliminate specific pharmaceuticals. Furthermore,
their efficiency regarding the reduction of ecotoxicological effects
and of antibiotic resistant bacteria is investigated.

The MBR pretreatment leads to a good wastewater quality in terms
of COD, nutrients and bacteria removal and is an important first

| IfosfamideI : : |
Cyclolsphosphamlide
I?promide
lopamidol
Diatrizoate
Erythromycin
ulfamethaxozole
Clarithromycin |
iprofloxacin
Lidocaine
Bezafibrate
Atenolol
Carbamazepine
0.45 - 1.28 g Ozone/g DOC Naproxen
Diclofenac
Ifosfamide I I
Cyclosphosphamide
lopromide
Ioparr|1idol
Diatrizoate I
Ewt+romycin
Sulfamethaxozole I I
Clarithromycin
Ciprofloxacin
idocaine
Atenolol
Bezafibrate I
Carbanlwazepine
Fresh GAC or 20 - 23 mg PAC/ Litre Naprloxen I I I
Diclofenac
I I I I . I I I
0 10 20 30 40 50 60 70 80 90 100
Figure 5: Removal efficiencies (%) for pharmaceuticals for advanced treatment of MBR permeate using ozone or activated carbon




=

Pharmaceuticai Input and
Efimination from Locai Sources

pills

step of decentralized advanced wastewater treatment. Half of the
analyzed compounds were removed to less than 50% by the MBR.
An elimination of 80% could be achieved for most compounds with
the treatment with 0.5 g 0,/g DOC (except for cyclosphosphamide,
ifosfamide and the X-ray contrast media diatrizoate, iopamidol and
iopromide) and 20 mg/L PAC (except for sulfamethoxazole and the